DIRECT DRIVE AUTOMATIC

TURNTABLE SYSTEM.

e

LTD.

TOKYO JARPAN

€ MICRO SEIKI CO,,

| pICRIQ



‘FHNLSIONW
HO NivYH OL 3ONVI1ddY
SiHL 3S0dX3 LON CQ ‘GHVZVH

ADOHS HO 3Hid LN3IA3IHd OL ‘ONINHVM

Sp402 1ndinQ

| P02 D/

18yspeaH -

CArE [ & o .. o L - ' ik - ......1 e, - o .. % -
e m T o gk = e i ._..__._.. - ._1.. Ropartmg * B nu . dp
......_..-.......-.-_-I...l_ll-_ll_. 3 gt vyl T ol T T e e, R T i ol Ty T e ri’tiiii.i;%lz
e L TR T , e X . T i ] F 7 i -

'Y AR i =

TR T i

A Al s
L e .
I EX - 1-- 4= 1

LACT . . i

.__m - e R
Ll I
i ™ ] - A

uolIng 440 4amaoy

'L

L R .IH

suoilng butan)

I-...Fl; b

uoling
uQ:iide|8s paadg

T

1ybBiam jeuOLipPY .

qouy 1uswiisnipe
butiexs-iuy .

i L

o . - bl -
O AT i MRS (P 2T
] S

X

1594 WY —m e

=

. "l

e

e Sy i

'
= % & . L T, a fE ™ . PEg T T - L .
et M AN B i e " A

A Tea g 1 m 1...n.. ..-.'...ﬁ...l. i .
XA A

qousj Juswisnipe
22404 buiyoed |

1ybiam uley

3 ]

WiieaUQ | 181F|d. :
Jews Joggny 1 ByYs 131ua)) 13A0D 15n(]

abuiH

FHNLYIONINON SL1HVd



*ubisap jeuiBio ayl Ajipow 10U O( "SpJezey J9Ylo 10 “aiti "3I0ys 1uaaaid
01 lied paijidads ¢ alnloeinueu yiim padeidas ag pinoys asnj Siyl ieyy =i}
-Uas53 S 1] "Ala4es 10} 1uelloduil Si yoIym Juauoduiod [eidads ayl S! asny ayd

JOILON ALl34dVS LNV.IHOdWNI 3HL

‘90’ d 1041U0D }i} 0INY

‘G'D°d [011U0D 1010/ —— ¥
m S ASS B LWISIUBUDI3W YI1IMS
i

o i - :
T PN - "I £ i
b - el - e ek

J.-.-nq.-".-un:-l..hi.-.-u -

—AS5,2 yoliMmMG )y 3WN{OA

¥ |
_“ |
pi20q 11N2110 1010 i
: §
‘3 {
b |
w
: .

13W J0JSURIY 19MO(

i i | |
Ass B wisiueydawt 13147
,W

L}

jouedyoeg) 34N

L]

LVIONIINON S1HVd



EXPLODED VIEW

.9
-33-%

o il mem ma el ek R S il e L - -
N

THE IMPORTANT SAFETY NOTICE

essen-

The fuse is the special component which is impartant for safety. [t is

tial that this fuse should be replaced with manufacture's specified part to

prevent shock, fire, or other hazards. Do not modify the original design.

3



PARTS LIST FOR EXPLODED VIEW

PARTS NO. DESCRIPTION
" | cABINET SECTION
7 | MPa63677 | Cord holder
2 KC017196 | Cord bush _ F-4
3 MES12€90 Output cord &?ELV o
4 KC017162 | Cord bush D-3 |
§ | KLO1BOO4 | AC cord I o
6 MP458433 | Serial No plate
7 | MW475918 | Rating label
8 MA307407 | Lockplate springhinge Ass’y
9 BS614634D |+ Oval Counter Sunk Screw M4x10 |
10 MN312138 Insulator cover
11 MA4E§§235 Insulator Ass’ Y B
12 MC103955A | Cabinet
13 MMG231 10 Motor Ass y ) I
14 MP314449 | Motor holder - l
15 FB750010 | Cord clamper | IB tie
16 MW469960 F use cautmn label
- 17 | MA4?5499 Puwarsuppiv Aé;:f
18 MW475268 Fuse label 2.50V _0.75A
o | LHO14150 [ Fuse ot oaimaEs
26 e MWA455469 Caution Iabai B
) 21 M\BEG@SZ? "1 Material label
I 22 MCQDEBSG _ Bottom cabinat
:n"" 23 ) Jhﬁﬁﬁ?ﬁ?ﬁ? E;E;ﬂur“’;rﬂnsfurmarhcuuar | o 1
24 ME314773 Power transfcarrnar 1
25 MN4667648 |Buttonring -
MS447452 But_tHrT;'lﬁng holder spring I
M5449519 Swr{;}:ﬁ m&chnm:m hnldar spring

*l MPS 14453 Swltch mnchunitm huldar

MP467930 | Shield cover

KT013000 | Lug terminal

-
WQININININ
OO DN
-l
I
H
0
4
#
i U SN S .

3‘! | OEBHQ‘I_I_J_:__*L_J‘ Empire Tube B

32 . MT428438 8 L Spacer

33 MA209030 | Control PCB Ass’y

34 856332500 + Bind Head Tapping Screw ¢3x12

35 | BN641010D |+ Pan Head Tappmg Screw P4x8

36 BN615110A |+ Pan Head Machine Screw M5x30 1

37 NW667523A | Plain Washer  D5xD12x0.8t

88 éN633052A + Pan Head Tappmg Screw $3x12
] 39 w_** EJW6674203_ Plain Washer D4xD10x0.8t

40  Bn618245A |+ Pan Head Sems Screw  M4x12

41 BN633048BA |+ Pan H ead Tappmg Screw ¢3110 J
] 42 BZG4£3(§BUA | 5y Flangad Head Tapping Scraw P3Ix16 I
| 43 { NW667650A | Plain Washer D8xD16x1.2t {
| 44 BN633033A |+ Pan Head Tapping Screw ¢3x8
I~ as BN639025A |+ Pan Head Tapping Screw (¢3x6 |

46 BZ642090A |+ Flanged Head Tappmg Screw @3x20

47 | NT680015 | Lugterminal B-6 '
I_‘f-‘aéﬁ*' | NT680000 | Lug terminal | B-4 !

49 NWE6B259 | Internal Toothed Lock Washer D-4

50 NW6E68230 Internal Toothed Lock Washer D-3 I

MT430423 | Spacer




DETAIL VIEWS AND PARTS LIST
FOR ASS'Y PARTS

A. TONEARM ASS’Y DETAIL A

KEY NO. | PARTS NO. DESCRIPTION
DETAIL A
1 i Tone arm Ass'y
2 MP470806 Lifter guide pliate
3 MN470749 | Lifter guide rubber
a4 MT428165 Lifter Euﬂida stopper screw
6 MT439273 Gulde plate shaft
6 MTA439536 Lifter guide aai‘ﬁa}i ng screw
7 | MT457725 | Oilcuing shaft |
i 8 1 'MA476997 | Oilcuing cylinder Ass'y
9 MS439343 Lifter spring )
10 NE674103B | E ring H6
11 MG475744 | Dumpar rubber -
12 MN314472 | Sensor holder )
13 ME475617 | Sensor PCB
Y. T1089103 Hale 1.C DN835
| s MA475814 | Rotary plate Ass'y
| 16 BC650503A | Slotted Set Cup Point Screw M3x3
17 MT402599 Magnet
18 MN463874 | Magnet holder _
19 | BN611053 +Lﬁan Head Machine Screw M2x8 l

B. LIFTER MECHANISM ASS'Y
DETAIL B

KEY NO.| PARTS NO.| DESCRIPTION I
A | |DETAIL B * |
1 MP308580 Lifter mechanism holder
| 2 hﬂiﬁﬂﬁﬁ? SnI;nnld unit )
3 ; Ms45ﬁ630 S'_pring
a MTA444854 | Cam shaft
5 MP444873 | Lifter cem . ‘
6 TD084203 |Silicon diode F-14A *
[ 7 SW080024 | Micro switch AM-41009
8 | MP448220 Switch insulator o
9 NP69308B7A | Spring pin
10 NE674048 | E ring 1
11 BNG618160A |+ Pan Head Sems Screw M3x14
| 12 | BN618122A [+ Pan Head Sems Screw




C. SWITCH MECHANISM ASS'Y
DETAILC - ’

KEY NO. | PARTS NO. DESCRIPTION
e DETAIL C
1 : SWO080058 | Micro switch o AM-47009
2 | MN466783 |Push button )
3 MN308753 Switch mechanism frame
4 MN445433 Shaft guide plate
5 MN448732 [Shaft |
| 6 MN449044 |Spring
7 MN445185 | Stopper plate , -
8 SW080096 Dummy Micro E‘IGitﬂ'l |

D. VOLUME AND SWITCH ASS'Y
DETAIL D

DESCRI

DETAIL D
MN4668783 | Push button
MN43¥5239 Fumdg{xttnn ;pacar
BN618122 |+ Pan Head Sems Screw  M3x6
MP314468 Volume holder piate

ME438700 Push switch

PARTS NO. | PTION

SUE-12E04

——————




PACKING FOR SHIPMENT




PARTS LIST FOR PACKING

' KEY NO. | PARTS NO. DESCRIPTION
PACKING SECTION
1 MW314805 | Carton box i )
2 MW476643 H;i:fnrcihg Material
3 MW315085 | Packing material A
4 MW315090 | Packing material B
[ 5 MW315006 | Turntable packing
6 MW448111 | Cover sheet
7 FP744151 Polyethy Bag
8 FP744132 | Polyethy Bag B
t 9 ﬁf?‘lﬁﬁEﬂ Instru::'tiun manual
10 FP740112 Polyethy By ’
19 FP74072 Puivatﬁﬁ Sheet J
12 MW474366 | Part Box
13 MP472271 Overhang gauge
14 ZF900085 Screw driver
15 | MNa49010 Adaptﬁ? -
16 “TMain weight
17 Sub weight I
18 Additional weight
19 Head shell
20 Mt420205 ~ Flat Filister Head Screw M2.6x10
21 MT420210 |- Flat Filister Head Screw M?2.6x14
22 ‘MT455120 |- Flat Fitister Head Screw M2.6x 18
23 | MT422179 | Nut M2.6
24 MP418277 | Washer
25 MN205487 A | Dust cover | ‘
26 | MN207514 | Turntable plater e |
27 MG445650 | Turntable sheet |

ﬂ—_



PARTS LIST AND ADJUSTMENT OF AUTO
LIFT CONTROL P.C.B./MOTOR CONTROL

P.C.B.

CHECK & ADJUSTMENT OF AUTOLIFT CONTROL

P.C.B. ASS’Y

1. Apply the power to turntable.

2. Check voitages indicated in Fig. 1.
3. Connect Voltmeter to the terminals.
4. Adjust variable resistor slowly to obtain 4 V £ 0.1 on

Voltmeter.

KEY NO. | PART NO. DESCRIPTION
| By, 02605 0 E | 1282 1W 5%
VR 975115 A7k 1B ¢10
R,, | 040563 A |A4708 UW +5%
[ R,, 04064 8 A | 1k %W £5% i
Ry, 025012 € | 75002 1W 156% -
R, 041049 A |47k %W 16% i
_ Pefeaa LOVRR W ERR . .
R, 04136 8 A | 1M %W #5%
| R, | 04078 0 A 139k UW £5% o
R, 041049 A | 47k %W 5%
R, 041320 A | 6BOK( W 6%
R, 041123 A | 100k %W 6% ] “
[ R Joarres ook vow so% ]
R, 032961 1A | 120k %W £1%
T G, 08304 1 | 2200uF 35WV i
C, 08304 1 100uF 35WV ~ N o -
G | 00129 1 100uF. 25WV
C, | 001107 | 100uF 10OWV
| e, | 00129 1 100uF 25WV
Cy. 00122 0 2.2uF 25WV
| 100312 1 0.1uF 50WV $20%
[y | 008006 | 1O4F 10WV 220% . .,
D, 08810 5 XZ 049 |
D, 08606 9 WZ-250
D, 08501 3 W02
Q, | 08920 7 MM-74C00
08800 7 2SC372 Y iy
088030  |2sc200Q@
| 08800 7 25C 372 Y E
~[ossoso . |zspa13 1
63902 5 A | »3x6 Scraw F
| 45804 3 Heat Sink
618137 A M3 X8 Screw i
672038 A | M3 S T
~_ | 314760 [Control P.C.B. ]

@ ®
’ Ll

 ——

Fig. 1

Auto Lift Controi P.C.B.

Fp—

Voltmeter |

10

Motor Control P.C.B.

PHASE ADJUSTMENT

OSCILLOSCOPE

L GNS:j:::j—

|

© INPUT

Connect the oscilloscope inputs with terminals of Motor

Control P.C.B. as follows:
- T.P, of Motor Control P.C.B,

Oscilloscope +

Oscilloscope GND = D-6 of Motor Control P.C.B.

e 33, RPM

Adjust VR-3 to obtain the wave form on on the oscilloscope

as Fig. 2.
® 45 RPM

Adjust VR-4 to obtain the wave form on the oscilloscope as

Fig. 3.

33 1/3 RPM

i . = = o o e

9.48ms

—_—————— e a

2~7ms

45 RPM

2~5ms

UE’D"""""‘"“"—-—————__..*_ I

7.02ms

I—

——

Fig. 2

Fig. 3



OPERATION

2. Raising Tonearm in Midst of Records

Press 4 button. The tonearm will be gently raised while the
platter continues to rotate.

1. Playing Records
1) Press 4 button and platter rotates.

ol ) O

- T oL~
__I_—:_—_I__T QJ@ __I_——'."—__LI_K &c@:

Motor: ON

_ Motor: ON
Fig. 1 Fig. 4

2) Press SPEED selection button to select platter rotating
speed according to the record. ( 33 or 45 rpm)

3) Position tonearm over desired starting point of the record
and Press ¥ button. Platter rotates and tonearm is gently
lowered onto the record to begin playing.

3. Stopping Play in Midst of Records

Press the OFF button. The tonearm raises and platter rotation
stops.

Motor; OFF

Fig. 2-

4) At the end of the record, the tonearm automatically
raises and platter rotation stops.

M : OF
otor: OFF Fig. 3

11



SCHEMATIC DIAGRAM

SENSOR BOARD _ comacn. PC. B ASS'Y MA-209030

ASS'Y
MA -~ 47562I

MAGNETI_ m— ""

'
2

_[_________

REFERENCE DESIGNATION 8 DESCRIPTION
MA-209030 BOARD ASS’Y |

TERMINAL LUG Qi - Tm 2SD~3I3CorR

IL4P |
" FM” - ms———— % TR 2 27060
L it —O- e RI3 2 W (4238v) ' 4 _TR eSC-372Y
. ok f * Q5 C.MOS 1.C. MM74CO0
. w TO TONEARM Asa'y . ST ;+49w Jz O] BRIDGE DIOOE WO2
- . O ' 02 DIODE BRKDWN WZ-250 23V
| . _;GH" R i D3 DIODE BRKDWN XZ-049 4.9V
L ; :
| & o : | FL-ECPO58 BOARD ASS"Y
i o TR 2SA-886 Q or R
s | Q2.4.6,10 TR = 2S54-564Q orR
| Q3, 6.7 IR 25C- 137
a | QB, 9 TR 2SC-~82BA
> m _ :E oV POWER PCB ASS'Y | - . DIO —- 14 DIODE IS 1555
LAl ey 4V —odead o —qv D ——ov to2v | . - ~ FL-ECPO57 BOARD ASS’Y
(= BOKHZ) § / 9mSaec ov . ‘. . o
MOTOR CONTRO&EF_@E‘LEOARD{ SSY Y FL-EGPOST om Sec . L - M oy IC-} uPC -1002C
R4 Sewm . mm'm; i e T e TTTTTTTTTT ___[__]_J—I_o | Iocz-z's' | E'?G'EE"’B"’ 1S 1555
el e * - —— , " J A .
= | R ‘ _t:ﬁt so———— , o - i | ~ VR3-4 20Kn
: 4 | i 7 i%2m Sec o ' |
= l { m10S.SSHI) | - |
l - OTHERS REFERENCE DISIGNATION & DESCRIPTION

[\ - | | PT. POWER TRANSFORMER
,L/ - | S.C. . SOLENOID COIL ME - 311867
¥ -06V | D4 DIODE F~14A

*; | ALl CAPACITANCE VALUES ARE IN uF, P=FfF
2.RESISTORS ARE CARBON FILM TYPE, /4 WATT.

| L SWi~4  MICRO SWITCH AM- 4009 & AM-47009
1.6Ty Sec 1: SwW5 PUSH SWITCH ME - 433700
I (5.8368MHz) _ |

' MA- 475621 BOARD ASS’Y

a l Qs HALL IC DN - B35

o ' +1.3V - 4 Lav | |
52 | "

- " : ™
& J | () TANTALUM SOLID CAPACITOR |
2 ik l ® POLYESTER FILM CAPACITOR |

I © CERAMIC  CAPACITOR

| | & METAL  FILM RESISTOR |
l | UNLESS OTHERWISE SPECIFIED. .
l B l.ALL RESISTANCE VALUES ARE N OHM.

X ? 3.CAPACITORS ARE ELECTROLYTIC TYPE.
T8 | ;
| Dg O — ||
¢ = .r,-,;.a-.-;;a,q N !.!#_Hi?l‘ﬂ L ELH r- CONMECTOR |
* 3 4~ T 0 — SRR SO— RED
. S A s -
R3O 180 P9 O / BLK
| b 3 \J
S
. 5 3
ﬁﬂ. ? g% = g
0~ g ) .
oo

2i3m 54C

(OV}

MOTOR CONTROL IRCUI T BOARD ASSY FLL- EGP 058

THE IMPORTANT SAFETY NOTICE

"‘23er? *L ALL VOLTAGES IN PARENTHESiS INDICATE DC VOLTS\ - - : | P |
i _ ( ’ ket ) The fuse is the special component which is important for safety. It is essen-

R WHEN D.C VOLT METER MEASURED WITH A HIGH |
; { MPEDANCE (IOMa) AT PLAYBACK 33 /3 RPM. tial that this fuse shouid be replaced with manufacture’s specified part to
prevent shock, fire, or other hazards. Do not modify the original design.




	micro_seiki_dq-43_service_en-1
	micro_seiki_dq-43_service_en-2
	micro_seiki_dq-43_service_en-3
	micro_seiki_dq-43_service_en-4
	micro_seiki_dq-43_service_en-5
	micro_seiki_dq-43_service_en-6
	micro_seiki_dq-43_service_en-7
	micro_seiki_dq-43_service_en-8
	micro_seiki_dq-43_service_en-9
	micro_seiki_dq-43_service_en-10
	micro_seiki_dq-43_service_en-11
	micro_seiki_dq-43_service_en-12

